

Cisapride Brouwer

Prokinetic that regulates the gastrointestinal motility of dogs and cats.
Palatable tablets for dogs.

Formula

Each multi-dose tablet contains:

Cisapride.....	20.0 mg
Excipients q.s.	300.0 mg

Indications

It inhibits gastrooesophageal reflux.

It stabilizes gastrointestinal motility.

It promotes gas elimination in the gastric dilatation/volvulus syndrome, since the increase in motility stimulates their elimination.

It resolves flatulence of fermentative origin since it favors gas expelling due to the increase of intestinal peristalsis.

It helps in the resolution of the primary or secondary paralytic ileus.

It favors the gastrointestinal transit in partial obstructive processes caused by non-perforating and soft foreign bodies.

It is indicated in chronic constipation and in the presence of fecal boluses, especially in cats where colonic motility problems are suspected.

Antiemetic and anti-nausea drug in cases where vomits or nausea are produced due to the lack of evacuation or gastrointestinal motility. It does not control the uremic vomit or vomit produced by kinetosis.

Dosage and Administration

The dose is 0.5 to 1 mg/kg, both in cats and dogs. This means one tablet every 20 to 40 kg.

It should be administered every 8 to 12 hours.

For dogs, this dose may be increased up to 6 mg/kg every 8 hours according to the clinical disorder, the animal's response and the opinion of the acting veterinarian.

For the paralytic ileus produced after the gastric torsion syndrome, a dose of 6 mg/kg is recommended every 8 hours during the first 24-48 hours, reducing this dose to half the amount until 48 hours after the clinical signs have disappeared.

For the paralytic ileus produced as a consequence of an obstruction with a soft body, a dose of 2 to 3 mg/kg is recommended every 8 to 12 hours. On cats, do not exceed the dose of 2 mg/kg every 8 to 12 hours. Duration of treatment will vary according to the case and the opinion of the acting veterinarian.

In severe cases, treatment should last until 48 hours after the clinical signs have disappeared. In chronic cases, treatment will be longer and the dose should be given continuously for a maximum of 12 months every 12 hours in these cases.

Package

Box containing 20 multi-dose tablets.